MERCRUISER [7.4L MPI MIE [L29) GEM. VI GM 454 -5 1935-2000] < ELECTRICAL BRACKET AMD COMPOMEMTS b w
Serial Mbr A ange: OLOD2006 THRU OLE74E13 ()

Ref |Clazs|Part Description Qt Comment Footnote

1 8617167 1|BRACKET-ELECTRICAL 1 [S/M 0LOBE00T AMD UP) MEFI-3 |1

2 BE1535T |MODULE ASSEMBLY-SPAREK COM1 1

3 12 20533 '"WASHER 2

4 11 B05562 | MUT-LOCK, 2

5 a9 95158T|SOLEMOID-STARTER 1

f 10 28635 | SCREW [1/4-20% 5/8 M) 1

7 10 205564 | SCREW [1/4-200= 3/ IM.) 1

a2 13 26992 |LOCKMWAASHER [1/4 1M 2

3 11 94330 MUT [1/4-20) 2

10 13 26996 | LOCKAWASHER [#10) 2

11 11 BE219|MNUT [#10-32) 2

12 3] 97861 [INSULATOR-STARTER SOLEMOI |1

13 a8 B06950| BREAKER-CIRCUIT [50 AMP) 1

14 10 E2513| SCREW [#10-32% 3/81M.) 2

15 13 26996 LOCKMWAASHER [#10] 2

16 10 A7HE3| SCREW [HE-32 % 3/8 1M 2

17 2E173ER 1|MODULE-ECHM [MIE DMLY 1 [MEFI-1]

17 2617360 1|MODULE-ECHM [MIE OMLY) 1 [MEFI-1]

17 2E1736R 1|MODULE-ECHM [MIE DMLY 1 [MEFI-1]

17 BE1736R 1|MODULE-ECHM [MIE DMLY 1 [MEFI-1]

17 8617207 2|MODULE-ECH, 1 [5/W OLOBEO0T AMD UF) MEFI-3 |1

18 10 TERIE | SCREW [1/4-20 = 1-1/4IN.] 2

18 10 28636 | SCREW [1/4-20 % 3/4 IN) 3 [S/M OLOSE00T AMD UP) MEFI-3 |1

19 12 20533 '"WASHER 2

20 10 291598 | 5CREW [5/16-18= T2 1M ] 2

21 12 26168 "WASHER 1

22 8610997 1|BERACKET-RELAY 1 1

23 205704 | FUSE (15 AMP) 1

23 B05703| FUSE (10 AMP) 1

24 B07057T |RELAY-FUEL PUMP 1

24 B07057T |RELAY-IGMITION SYSTEM 1




